

REPORT

Technical Report: (6722)124-0513

Page 1 of 04 May 07, 2022



C/N: (6722)124-0513 RS/SA

"Pls. refer the website www.nabl-india.org to view our Scope of accredited Test"

Bureau Veritas Consumer Products Services (India) Pvt. Ltd., C-19, Sec – 7 Noida (U.P.) 201301 PH: 4368283/205 This report is governed by, and incorporates by reference, CPS Conditions of Service as posted at the date of issuance of this report at http://www.bureauveritas.com/home/about-us/our-pusiness/cps/about-us/lems-conditions/and is intended for your exclusive use. Any copying or replication of this report to or for any other person or entity, or use of our name or trademark, is permitted only with our prior written permission. This report sets forth our findings solely with respect to the test samples identified herein. The results set forth in this report are not indicative or representative of the quality or characteristics of the lot from which a test sample was taken or any similar or identical product unless specifically and expressly noted. Our report includes all of the tests requested by you and the results thereof based upon the information that you provided to us. Measurement uncertainty is only provided upon request for accredited tests. You have 60 days from date of issuance of this report to notify us of any material error or omission caused by our negligence or if you require measurement uncertainty; provided, however, that such notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time shall constitute you unqualified acceptance of the completeness of this report, the tests conducted and the correctness of the report contents



TEST REPORT

GLOBAL VISION DIRECT (P) LTD. GLOBAL HOUSE, 21/59, BHRIGU PATH, MANSAROVAR, JAIPUR-302020. **LAB NUMBER:** (6722)124-0513 **DATE IN:** May 04, 2022

MOD. LOG IN:

DATE OUT: May 07, 2022

REVISED DATE: /
WORKING DAYS: 04

ATTN: ANU JAIN PAGE: 2 OF 04

	T		
Sample Description:	10 x WOODEN SWATCH		
Sample Condition:	SAMPLES RECEIVED IN GOOD CONDITION		
Manufacturer:	GLOBAL VISION DIRECT (P) PO No.:		1
	LTD.		/
Pretesting Client Name:	TJX	Style No.:	/
Agent:	/	End Use:	/
Country of Origin:	INDIA	Country of Destination:	US&UK
Color:	OAKISH, CHESTNUT, BLACK,	Size:	/
	CLASSIC GREY, STONE		
Protocol No.:	/	Fiber Content:	/
Previous Report No.:	/	Age Group:	/

SUMMARY OF TEST RESULTS

TEST REQUIRED	CONCLUSION	REMARKS
LEAD IN SURFACE COATING TEST	PASS	
CADMIUM IN SURFACE COATING TEST	PASS	
MERCURY IN SURFACE COATING TEST	PASS	

NOTE: 1. The samples was assigned CA Prop. 65 test protocol but it does not apply to this submission.

- 2. The NABL symbol is published only on the page/s having NABL accredited tests.
- **3.** The submitted sample back side is not applicable for lead, cadmium & Mercury in surface coating test as there is no coating.

BUREAU VERITAS CONSUMER PRODUCTS SERVICES (INDIA) PVT. LTD.

SIGNATORIES

CHHATISH KUMAR NATH

(Dy. Manager – Analytical)

RAHUL SRIVASTAVA (Manager – Analytical)

PLEASE CONTACT:

FOR ANY TECHNICAL ISSUES: RAMESH KUMAR / SUMANTA KUMAR SWAIN

 $\textbf{E. MAIL:} \ \underline{ramesh.kumar@bureauveritas.com} \ , \underline{sumanta.swain@bureauveritas.com}$

PHONE NO: 0120-4368264/206

FOR ANY GENERAL ISSUES: RAHUL SRIVASTAVA / CHHATISH KUMAR NATH

E. MAIL: rahul.srivastava@bureauveritas.com, chhatish.nath@bureauveritas.com

PHONE NO: 0120-4368205/283

FOR ANY INVOICING MATTER: MR. MARTIN SEBASTIAN

E. MAIL: martin.sebastian@bureauveritas.com PHONE NO: 0120-4368200





TEST RESULT

BUREAU VERITAS TEST PROTOCOL CPSD-AN-08443-USA

NON-CPSIA REQUIREMENTS SUPPLEMENT

Evaluation	Citation/Method	N-CPSIA REQUIREMENTS SUPPLEMENT Criteria	Result	Rating
Total lead in surface coating	CPSC-CH-E1003- 09.1 / CPSD-AN- 00001-MTHD	All accessible surface coatings in the as received state on items outside of the scope of 16 CFR 1303 shall not contain lead or lead components in which the lead content is in excess of 0.009% (90 ppm) of the weight of the total content. Note: - Report actual results or include data table within report. - Component testing is allowed. - Based on CPSC SOP, will composite up to 3 colors. If any color in the composite exceeds 80% of the limit (72 ppm), based on the lowest weight component, individual colors will be analyzed. - Non-suspect materials as defined by the Consumer Products Safety Commission under 16 CFR 1500.88 and 16 CFR 1500.91 (d) and (e) will not be tested. It is the vendor's responsibility to ensure compliance to the applicable requirements. Client requirement	M Acid Wash + Ash Black + Chestnut Wooden Swatch Coating: 0.001%(10ppm), Classic Grey + Oakish Wooden Swatch Coating: 0.0026%(26ppm),	PASS



TESTED ITEM(S) : 1 ACID WASH WOODEN SWATCH COATING

2 ASH BLACK WOODEN SWATCH COATING

3 CHESTNUT WOODEN SWATCH COATING

4 CLASSIC GREY WOODEN SWATCH COATING

5 OAKISH WOODEN SWATCH COATING

TEST RESULTS

LEAD IN SURFACE COATING TEST

TEST METHOD: EC No. 1907/2006 Annex 17 (Item 63))/ Acid digestion, AAS/ICP analysis

Maximum Limit: : 500ppm/0.05%

Test Item(s)	Result (ppm/%)	Conclusion
1+2+3	ND	PASS
4+5	26ppm/0.0026%	PASS

Note: Detection Limit: 10ppm "<" = less than ">" = more than

ND = not detected

CADMIUM IN SURFACE COATING TEST

Test Method : EC No. 1907/2006 Annex XVII item no. 23/ Acid digestion, AAS/ICP analysis

Maximum Limit : 100ppm/0.01%

Test Item(s)	Result (ppm/%)	Conclusion
1+2+3	ND	PASS
4+5	ND	PASS

Note:

ND = Not detected ">" = More than

Detection Limit (ppm): 10

MERCURY IN SURFACE COATING TEST

Test Method : EC No. 1907/2006 Annex XVII item no. 62/ Acid digestion, AAS/ICP analysis

Maximum Limit : 100 ppm/0.01%

Test Item(s)	Result (ppm/%)	Conclusion
1+2+3	ND	PASS
4+5	ND	PASS

Note:

ND = Not detected ">" = More than

Detection Limit (ppm): 10

END